336101
350104 LEG PRESS ADAPTER KIT

ASSEMBLY INSTRUCTIONS

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

HARDWARE: :

ITEM NAME/DESCRIP_TION ‘ QTY
1. © 3/8X2IN. BOLT eovereresssrsnes e e mens e Ases e et AR A eRRR SRR 3

2. 3/8 X 3 IN. BOLT ..... e eeeseesresessesemnssssssen 4

3. 3/8 IN. WASHER «.ccvvrrsensssssesresssemrsssssssssssssssssn e sresssosness s e 8 -
4. 3/8 IN. LOCK NUT .. et s 6

5. 2-3/8 IN. CABLE RETAINING CLIP. ..... . S S 2
6. 2.7/3 IN. CABLE RETAINING CLIP e ees e aerere st ntrssie 1

7. 2 IN. SQ PARABODY COVER CAP ... revesnien T S 2

8.

3-1/2 X 1 IN. PULLEY .. . eereeberareeasste st eRaNaLR OSSR St R R SRR b e e e e R N RO SE RSSO e b U 00 2

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

|————BOLT LENGTH

. BOLT LENGTH RULER:
l 12 | 12 | | 12 | 12 | ) l
0 I 1 2 I 3 l 4 _ | 5 l 6
L1 {11 L1 L1 1 Ll 1 L1 L

Part # 6638101 1 ' Revision: 06/03/96



DAT, IR AT A SV BIEFRTNS

T s s, o o el J it AT s s i ot e o

NOTE: THE LEG PRESS ATTACHMENT (832101) MUST BE ASSEMBLED BEFORE ASSEMBLING IT

10.

11

12.

13,

TO THE PARABODY 350. PLEASE ASSEMBLE THE LEG PRESS ATTACHMENT AT THIS
TIME USING THE 832 PRODUCT ASSEMBLY INSTRUCTIONS. :

Insert two (2) 2 SQ. IN. PARABODY COVER CAPS onto the BASE CONNECTION WELDMENT as
shown on drawing. '

Remove middle 4-1/2 X 1 IN. PULLEY, 3/8 X 1-3/4 IN. BOLT, and 3/8 IN. LOCK NUT ftom the 350
BASE. ' :

Remove the SECONDARY (LOWER) CABLE from the 350.
NOTE: The SECONDARY (LOWER) CABLE will no longer be needed.

SECURELY assemble the BASE CONNECTION WELDMENT to the 832 using two (2) 3/8 X 3 IN.
BOLTS, four (4) 3/8 IN. WASHERS, and two (2) 3/8 IN. LOCK NUTS.

LOOSELY assemble one (1) 4-1/2 X 1 IN. PULLEY, from step 2, to the lower hole on the right side of
the BASE CONNECTION WELDMENT using one (1) 3/8 x 2 IN. BOLT, one (1) 2-7/8 IN. CABLE
RETAINING CLIP, and one (1) 3/8 IN. LOCK NUT.

LOOSELY assemble one (1) 3-1/2 X 1 IN. PULLEY to the upper hole on the left side of the BASE
CONNECTION WELDMENT using one (1) 3/8 x 2 IN. BOLT, one (1) 2-3/8 IN. CABLE RETAINING
CLIP, and one (1) 3/8 IN. LOCK NUT. “- ,

LOOSELY assemble one (1) 3-1/2 X 1IN. PULLEY to the middle pulley flat of the 350 BASE using one
(1) 3/8 x 2 IN, BOLT, one (1) 2-3/8 IN. CABLE RETAINING CLIP, and one (1) 3/8 IN. LOCK NUT.

SECURELY attach the BASE CONNECTION WELDMENT and the 832 t;) the base of the 350 using
two (2) 3/8 X 3 IN. BOLTS, four (4) 3/8 IN. WASHERS, and two (2) 3/8 IN. LOCK NUTS.

Following the cable routing diagram, thread the LEG PRESS CABLE from the SWIVEL LOW ROW
through the BASE CONNECTION WELDMENT and around the pulley in the 832. (The pulley, wheels,
and spacers may need to be temperately removed) and to the cam on the LEG CURL/EXT.

SECURE end of LEG PRESS CABLE to the cam using the hardware removed in step 3.

SECURELY tighten all pulley connections, making sure that the CABLE RETAINING CLIPS are facing
the correct direction as shown in drawing.

If upon completion of assembly, the head plate does not sit on top of first weight plate or there is excess
slack in the cable system, refer to your 350 ASSEMBLY INSTRUCTIONS. (NOTE: Some slack in the
cable system is needed to allow for pre-stretch adjustment in the 832 leg press.)

Part # 6638101 - 2 Revision: 16/03/96



v/ | w2 ST na ] MO¥ ™
b 40 kx)  HYILONY.
18E99 el T

028139 ...wmz_ »wm«wﬁ oy

VIOSINNIN ‘AISHvY

ONI "A0O8veVd . [emges

ATind "N L X Vi Z/i-¢ - \\/ (2) 1og NI € x g/¢
\ (¥) ¥3HSVM NI 8/¢

\

P g N ¢ X g/ oW
o0 MR o8 N Z X N 8/¢ (e) 108 W £ x 6/c w/
190 N 8/6-2 ———7]
1 “ 4
1NNID0T NI 8/¢ 0) M o/ \\/

/@ d¥D HIA0D BS NI Z

(2) 10N %001 N 8/¢
~ (s0z9£99) TEvo

dro NNVIY s
TV N m\TuL\\\.A
: {e) 10T N 8/
(@) loa N Z X NI 8/¢ N
e

Aannd N § X Vg /1~ S dr10 ONINNLRY T18v0 ‘NI 8/6-7

AKTind N L X vig Z/1-¢

SNOISIATH

3| wa [N a0 NOLNSK = | ‘ NMOHS SVYi LO

-

ON HSvg




